
No planned changes. 2026-02-05 New document. -

     Indicates instruction. 
 
        Represents Hose. 
 
Dashed lines for overview, mounts 
on other pages/assemblies.

Readers note:

Planned document changes:
Breifly:

Document changes:
Date: Change:

Rev. 
after change:

COVERSHEET
Drawing No: 1084534 EC02B - ss0-

                            ®engcon

1 /5 



                            ®engconEC02B - ss0-1084534Drawing No:

2 /5 

POS
in order of assembly

COMMENTSQTYPARTDESCRIPTIONPOS
 11063530Swivel w. connection block Complete1
 11064866Valve plate EC02B2
 11065632Valve block EC02 S30S3
 16710960O-ring 7,65x1,784
 11036082Connection block5
Torque: 9,7Nm4610403Screw MC6S M5x30 12.910
 1730151Block overflow NG411
 4610402Screw MC6S M5x25 12.912
 1730152Coverblock NG413
Torque: 9,7Nm4610401Screw MC6S M5x16 12.914
 11009586Connection block 2x1/4" NG415
Torque: 9,7Nm4610404Screw MC6S M5x35 12.918
(POS.20 incl.)17000635Valve block tilt cylinder Complete19
 27000647Overcenter valve CBCHXXN41-47Nm20
QTY: 4 part of make up8611040Washer NL 8mm23
 4610439Screw MC6S M8x50 12.924
Part of top part11053601Tilt cylinder EC02B25
 1711504Plug 70125-06 (3/8'')26
 5710703Washer GBR06 3/827
 1710106Adapter 136-06-06 (3/8'')28
 11043991Coverplate ss029
 13611039Washer NL 6mm33
 10610109Screw M6S M6x16 10.9 untreated34
Part of make up11064868Protective cover EC02B Left53
Part of make up11064867Protective cover EC02B Right54
Part of make up4610122Screw M6S M8x16 8,8 FZB55

Left
Right

545355

23

3

2

20

24 23

19 4

4

Exploded view
Block & Swivel

Exploded view
Tilt cylinder

20

4

29
33
34

25

1

26

13 14

1112

4 5 10

15
18

27 28



                            ®engconEC02B - ss0-1084534Drawing No:

3 /5 

POS
in order of assembly

COMMENTSQTYPARTDESCRIPTIONPOS
 37000104Adapter 45° 402-04-04 (1/4'')6
 8710702Washer GBR04 1/47
 17001731Hose feed Lock b8
 2710271Banjo bolt 4451-04 (1/4'')9
 2710151Adapter 401-04-04 90° (1/4'')16
 1712205Adapter 703-04-04 (1/4'')17
 17000106Adapter 403-04-04 (1/4'')21
 1711505Plug 153-04 (1/4'')22
 5710703Washer GBR06 3/827
 3710250Counternut 1270-04 (1/4'')30
 3611096Washer NL 1/2''31
 3710240Adapter 1260-04-04 (1/4'')32
 17001730Hose Feed Lock a35
 27001707Hose hydraulic motor36
 2710272Banjo bolt 4451-06 (3/8'')37
 17000109Hose Rotation38
 27001708Hose Feed (block)39
 11013885Adapter 236-04-04 (1/4'')40
 17000584Hose Feed T (top part)41
 1712214Banjo bolt extended 4450-04 (1/4'')42
 17000657Hose Feed Tilt a43
 17000581Hose Feed Tilt b44

Hoses

Photos on page 5.

(Top part)

A

Pressure
     Tank
       Rot. a
      Rot. b
       Lock a
Close     Lock b
Open
       
tilt a
      
tilt b

(Top part)

(Top part)

P

T

Ra

Rb

6 39 9 7 7 40 7

6 39 42 7 7 741

27 36 37 21 38

27 36 27 37

27

PT

  Pressure

  Tank

22
21

tilt6 30 31 32

La

35

7 7 98

Lb

tilt

16 43 30 31 32

44

tilt

16

a

b

Rot. a

Rot. b

3130 32

17

tilt b

tilt a

  Lock b

  Lock a

Ra
a

La



                            ®engconEC02B - ss0-1084534Drawing No:

4 /5 

POS
in order of assembly

COMMENTSQTYPARTDESCRIPTIONPOS
 11029902Cover tilt cylinder Top45
 11029781Cover tilt cylinder Right46
 11068975Cover tilt cylinder Left47
 36000017Screw MC6S M6x16 12.9 ZFSHL48
 1842148Cable QS QLM tiltrotator ss9-249
   Only for QS, connector50
 1810662Holder Deutsch connector51
 1610605Screw MF6S M4x10 10.9 untreated52

Photos on page 5.

Cables

QS

453334

50

33 48

34 33

46

47

49

52

51



                            ®engconEC02B - ss0-1084534Drawing No:

5 /5 

POS
in order of assembly

COMMENTSQTYPARTDESCRIPTIONPOS
 17001731Hose feed Lock b8
 17001730Hose Feed Lock a35
 27001707Hose hydraulic motor36
 17000109Hose Rotation38
 27001708Hose Feed (block)39
 17000584Hose Feed T (top part)41
 17000657Hose Feed Tilt a43
 17000581Hose Feed Tilt b44
 1842148Cable QS QLM tiltrotator ss9-249
   Only for QS, connector50
   Use cable ties   

PT

Ra

P

41

38

39
39

36

Lb

La
Ra tilt a

La

35

8

44

43

36

35

50

49

43

44

35


